3904608987

Plate compactor XTP12
Espina Finland




N
o
T
x
—
£
0
@
Q
S
o]
o
e
<
o

°
c
)
£
R
©
£
o}
7
L

3904608987




W
3904608987

Plate compactor XTP12
Espina Finland




Plate compactor XTP12

3904608987
Espina Finland




3904608987

Plate compactor XTP12
Espina Finland




3904608987

Plate compactor XTP12

Espina Finland




Main products

Spare part list

3904608987

Plate compactor XTP12
Espina Finland

3904608987 191320 - 0134 - HP1200S/HP1800S/HP2500S Motor G200F - -

Spare Description additional Item Abb. ConstructStatus

3904601088 starter assy. B175x41 2 A *

3908301364 bolt, flange M6x8 3 A *

3904601272 fan cover Motor G200F 4 A *

3904601091 On/Off switch Loncin G200F EUROS5 6 A *

3904601174 exhaust with protective grille 1 B *

02093405 hexagon nut M8 M8 2 B *

3908301325 gasket muffler part 27 3 B *

3904601095 guard 0.Abb. B * not available
anymore

3906203076 gasket 1 C *

5906202072 block, carburetor part 79 2 C *

5906202008 gasket carburetor 3 C *

5906202010 gasket aircleaner 4 C *

3904602030 carburetor 719 6-17 C *

3908301343 gasket, oil cap bolt 13 C *

3908301344 gasket drain bolt part 65 16 C *

3908301342 choke 17 C *

02031504 WING NUT M6 GT 315 VZ M6 2 D *

3904601087 Air filter assy. Loncin G200F 2-8 D *

3904601099 element assy. air cleaner 5 D *

3904601184 intake manifold 8 D *

05007102 Ratchet nut M6 9 D *

3904601090 sparking plug F7RTC 6 E *

3904601177 packing, head cover pc13 part E8 8 E *

3904601176 spark plug sleeve with cable and ignition coil LiHua LC168F-1 2 F *

3904601089 sparking plug connector 3 F *




Main products

Spare part list

3904608987

Plate compactor XTP12
Espina Finland

3904608987 191320 - 0134 - HP1200S/HP1800S/HP2500S Motor G200F - -
Spare Description additional Item Abb. ConstructStatus
3904601194 flywheel part F5 Motor G200F 5 F *
3908301348 fan cooling part 76 11 F *
3908301363 spring throttle return 10 G *
3908301362 rod govener cpl. 14+15 G *
3904601175 dc converter 5 H *
3904601196 oil level switch part H7 7 H *
3904601094 oil filler screw 1 | *
3908301200 oil seal TC 25x41,25x6x42 4 | *
3904601100 gasket cover part I-7 Loncin G200F EURO5 7 | *
3904601178 ring-set 1 J *
3904601179 piston part J3 Loncin G200F EURO5 3 J *
3904601180 connecting rod cpl. 5 J *
3904604055 fuel tank cap @73x20 1 L *
3905409055 fuel filter 2 L *
3904601092 tank Loncin G200F EURO5 4 L *




N
o
T
x
—
L
0
@
Q
S
o]
o
B
<
o

°
c
)
£
R
©
£
o}
7
L

3904608987




Main products

Spare part list

3904608987

Plate compactor XTP12

Espina Finland

3904608987 191323 - 0134 - HP2500S - -
Spare Description additional Item Abb. ConstructStatus
5904613001 Protective Frame 1 A *
04093386 Hexagon bolt M12x35 2 A
3908301017 spring washer A12, form A, galvanised, DIN127 3 A
02012508 washer A13 ST 125VZ 4 A
5904608002 hex bolt fine pitch threat M8x25 5 A
02012707 spring washer 28,1/ @D14,8 x 4,6 From A8, 6 A
verzinkt, DIN127
1910103070 clutch adjusting washer part B50 7 A




3904608987

Plate compactor XTP12
Espina Finland

Main products Spare part list
3904608987 191323 - 0134 - HP2500S - -
Spare Description additional Item Abb. ConstructStatus
5904613002 Clutch Assy 8 A *
5904613003 feather key 5x5x43 9 A *
5904605003 Throttle lever assy 11 A *
02091239 screw M6x30 111 A *
02012705 spring washer AB 11-2 A *
02012504 washer A6 11-3 A *
02091249 screw M8x30 12 A *
02012707 spring washer 28,1/ @314,8 x 4,6 From A8, 13 A *
verzinkt, DIN127
02012506 washer 8,4/ 16 x 1.6, Form A, verzinkt. 14 A *
DIN125
5904613004 Upper Handle 15 A *
02091246 cheese head screw M8x16 8.8 912 VZ 16 A *
5904613005 Vibrator Control Assy 20 A *
5904605005 Vibrator control assy 201 A *
5904605054 Bowden cable for direction change 20-2 A *
02091237 cheese head screw M6x20 8.8 912 VZ M6x20 20-3 A *
5904608001 belt cover 21 A *
02902108 washer A8D23/8x2 22 A *
02093370 hexagonal screw M8x45 DIN 933 23 A *
5904613006 locking lever 24 A *
05007105 rachet nut M10 26 A *
3904601048 rubber pad part 36 27 A *
3904601048 rubber pad part 36 29 A *
02091248 cheese head screw M8x25 8.8 912 VZ 30 A *
5904613007 Shock Absorber for Handle 31 A *
02902110 washer A13 33 A *




Main products

Spare part list

3904608987

Plate compactor XTP12

Espina Finland

3904608987 191323 - 0134 - HP2500S - -

Spare Description additional Item Abb. ConstructStatus
02098507 Sechskantmutter selbstsichernd M12 36 A *
5904613008 Belt 10x17x762Li B762 40 A *
5904613009 Vibrator Assy 41 A *
5904613010 Paving Pad Schwarz, 5mm 42 A *
02093136 Hexagon bolt M8x40 DIN 931 43 A *
5904605006 Shock absorder for base plate 44 A *
5904613012 Wheel Assy 47 A *
02012510 pulley @30/817x3mm DIN125 47-2 A *
5904608009 wheel part 47 47-3 A *
01047114 circlip ring A 17x1,0 FEDST 471 BK A 17x1.0 47-4 A *
5904613013 Qil Tube cpl. 48-54 A *
02008416 CHEESE HEAD SCREW M4x16 84 VZ M4x16 51 A *
02098502 Hexagon nut, self-locking M4 DIN985 - 6 galvanized 54 A *
02098505 nut M8, verzinkt, DIN985 55 A *
5904605056 gear housing ab nachster Lieferung mit 81 und  86,90,92-111,11B *

90 dazu

01688551 feather key 8x8x18 113 B *
5904613015 Belt Cover (below) 114 B *
5904613016 Driven Pulley Wheel (below) @118 115 B *




